
Water and Sanitation Corporation (WASAC)
Republic of Rwanda

THE PROJECT
FOR

WATER SUPPLY MASTER PLAN
FOR

CITY OF KIGALI
IN THE REPUBLIC OF RWANDA

FINAL REPORT (Pre-release Version)

VOLUME 3

Feasibility Study for 
the Project for Expansion of 

Karenge Water Supply System

October 2021

Japan International Cooperation Agency (JICA)

Nihon Suido Consultants Co., Ltd.
Yachiyo Engineering Co., Ltd. GE

JR(P)
21-086



EXCHANGE RATE (for Feasibility Study)
Average value of the telegraphic transfer 
middle rates at the end of each month between 
October 2020 and March 2021 published by 
the National Bank of Rwanda

USD 1   ＝   RWF 973
JPY 1   ＝   RWF 9.23
USD 1   ＝   JPY 105.42



Preface

The Final Report (F/R) of the Water Supply Master Plan for City of Kigali (KWSMP) consists of the 
[...]
Rwasama spring 400 m3/day Domestic water supply Eastern Province, Gatsibo District,   Muhura Sector, 

Mamfu Cell
Nyamasharaza and Kidobogo 
streams

1,920 m3/day Domestic water supply Southern Province, Huye District,   Mbazi Sector

Nyamabuye spring 1,200 m3/day Domestic water supply Norhern Province, Gicumbi District,  Byumba Sector, 
Nyamabuye Cell

Nyamuhinda stream 250 m3/day Domestic water supply Eastern Province, Ngoma District,   Kazo Sector
Sebeya river 15,000 m3/day Domestic water supply Western Province, Rubavu District,  Rugerero Sector, 

Gisa Cell, Gihira Village
79 Ruhondo Lake 5 ha Fish Farming Northern Province, Burera District,  Kinoni Sector, 

Nkumba Cell
80 Kaberu spring 80 m3/day Manufacturing of dairy 

products
Northern Province, Nyabihu District,  Mukamira 
Sector, Kanyovu Cell

81 Agatobwe river 1.35 m3/s Electricity generation Southern Province, Nyaruguru District,  Ngoma 
Sector, Kiyonza Cell

82 Muhazi Lake 184.9 m3/day Irrigation Eastern Province, Rwamagana District, Munyiginya 
Sector, Nyarubuye Cell, Buyanja Village

83 Muhazi Lake 0.14 m3/day Irrigation Eastern Province, Kayonza District, Rukara Sector, 
Kawangire Cell, Butimba I Village

84 Giciye river 0.9 m3/s Electricity generation Western Province, Nyabihu District, Rurembo Sector,
85 Rwabikwano dam 13.7 m3/d Irrigation Eastern Province, Bugesera District, Mareba Sector, 

Rugarama Cell, Karurama Village
86 Kivu Lake 5 ha Fish farming Western Province, Karongi District, Mubuga Sector, 

KagabiroCell,
Nyirihirwe river 0.68 m3/s Electricity generation Western Province, Nyamasheke District, Cyato Sector
Nyirihirwe river 0.56 m3/s Electricity generation Western Province, Nyamasheke District, Cyato Sector

88 Ngiramazi spring 5 m3/d Mining Northern Province, Gakenke District, Ruli Sector, 
Busoro Cell, Rugaragara Village

Gitsiro spring 0.56 m3/s Coffee washing Northern Province, Rulindo District, Ruli Sector
Nyamwenda stream 13.7 m3/d Coffee washing Western Province, Rubavu District, Nyamyumba 
Kabilizi stream 8.2 m3/d Coffee washing Western Province, Rutsiro District, Kavumu Sector
Nyakagezi stream 13.7 m3/d Coffee washing Western Province, Rutsiro District, Kigeyo Sector
Gisuma stream 13.7 m3/d Coffee washing Western Province, Rutsiro District, Boneza Sector
Cyacika stream 8.2 m3/d Coffee washing Northern Province, Gakenke District, Muyongwe 

90 Mazimeru river 0.275 m3/s Electricity generation Sourthenr Province, Nyaruguru District, Muganza 
91 Base dam 937.800 m3/d Irrigation Sourthenr Province, Bweremana and Mukingo Sectors, 

Ruhango and Nyanza Districts
92 Rugeramigozi I dam 622,699 m3/6months:  

3,459.43 m3/d
Irrigation Sourthenr Province, Muhanga District, Shyogwe and 

Nyamabuye Sectors
93 Cyili dam 1,617,008 m3/6months:  

8,983.37 m3/d
Irrigation Sourthenr Province, Gisagara District, Musha Sector

94 Rugeramigozi II dam 393,876 m3/6months:  
2,188.2 m3/d

Irrigation Sourthenr Province, Muhanga District, Shyogwe 
Sector

Akagera River   250 m3/d Irrigation Eastern Province, Ngoma District, Rukumberi Sector, 
Gituza Cell, Mfune Village

Cyohoha South Lake   251 m3/d Irrigation Eastern Province, Bugesera District, Nyarugenge 
Sector, Murambi Cell, Rugandara Village

Nasho Lake   500 m3/d Irrigation Eastern Province, Kayonza District, Ndego Sector,
96 Kivu Lake   213,910.08m3/d Industrial Western Province, Rubavu District, Nyamyumba 

Sector, Busoro Cell, Kabushongo Village
97 Rukopfu stream   20 m3/d Industrial Western Province, Karongi District, Rugabano Sector, 

Gitega Cell, Misagara Village
98 Nyarubogo dam   8702.1 m3/d Irrigation Southern Province, Nyanza District, Rugabano Sector, 

Gitega Cell, Misagara Village
99 Kiruhura dam   1823.5 m3/d Irrigation Eastern Province, Bugesera District, Kibirizi Sector, 

Mutuku Cell, Kanyinya Village

87

95

89



100 Kivu Lake 4 ha Fish farming Western Province, Nyamsheke District, Nyabitekeri 
Sector, Mariba Cell

101 Groundwater   70 m3/d Hotel activities Western Province, Rubavu District, Gisenyi Sector
Sebeya river   3 m3/s Hydropower Western Province, Rubavu District, Rugerero Sector
Cyimbiri river   0.2 m3/s Hydropower Western Province, Rubavu District, Rurembo Sector
Nkora river   0.7 m3/s Hydropower Western Province, Rutsiro District, Rurembo Sector

103 Gashashi river   0.35 m3/s Hydropower Western Province, Rutsiro District, Kivumu Sector
104 Rwangingo dam   4,776,576 m3/6months Irrigation Eastern Province, Gatsibo District, Gatsibo and Gitoki 

Sectors
105 Kabindi stream   300 m3/d Mining and quarrying Southern Province, Kamonyi District, Kayenzi Sector, 

Kirwa Cell, Gasamba Village
106 Kivu Lake 213,910.08m3/d Industrial Western Province, Rubavu District, Nyamyumba 

Sector, Busoro Cell, Kabushongo Village
107 Rukarara river 5.3m3/s, 457,920m3/day Hydropower Southern Province, Nyamagabe District, Kibumbwe 

Sector
Sebeya river 2.5m3/s, 216,000m3/day Hydropower Western Province, Rubavu Gisenyi Sector, Rubavu 

District
Rukarara river 2.65m3/s, 228,960m3/day Hydropower Southern Province, Nyamagabe District, Uwinkindi 
Mukungwa river 6.8m3/s, 587,520m3/day Hydropower Northern Province, Musanze District, Nkotsi Sector
Kanyonyomba dam 3,104,118m3/6months Irrigation Eastern Province, Gatsibo District, Kiziguro and 

Remera Sectors
Kanyonyomba dam Fish Farming Eastern Province, Gatsibo District, Kiziguro and 

Remera Sectors
Munago dam 140,670m3/6months Irrigation Eastern Province, Gatsibo District, Murambi Sector
Munago dam Fish Farming Eastern Province, Gatsibo District, Murambi Sector
Ntende dam 1,474,220m3/6months Irrigation Eastern Province, Gatsibo District, Kiziguro and 

Rugarama Sectors
Ntende dam Fish Farming Eastern Province, Gatsibo District, Kiziguro and 

Rugarama Sectors
Kiriba dam 11 ha Fish Farming Eastern Province, Gatsibo District, Rugarama Sector
Kiriba dam   8,333.3 m3/day Irrigation Eastern Province, Gatsibo District, Rugarama Sector
Kivu Lake(Nkombo bay1) 1.2 ha Fish Farming Western Province,Rusizi District, Nkombo Sector, 

Gihaya & Bigoga Cells
Kivu Lake(Gihaya bay) 1.3 ha Fish Farming Western Province,Rusizi District, Gihundwe Sector, 

Gihaya Cell
Kivu Lake(Nkombo bay2) 0.5 ha Fish Farming Western Province,Rusizi District, Nkombo Sector, 

Bigoga & Gihaya Cells
Kivu Lake(Ireba North bay) 1.1 ha Fish Farming Western Province,Rusizi District, Gihundwe Sector, 

Bigoga & Gihaya Cells
Kivu Lake(Ireba South bay) 1.2 ha Fish Farming Western Province,Rusizi District, Nkombo Sector, 

Bigoga & Gihaya Cells
111 Gashyuha_Muganza Springs 1,500m3/day Water supply Western Province,Rusizi District, Gitambi Sector
112 KABEZA Water Pond 1,692m3/day Mining Western Province,Ngororero District, Gatumba Sector
113 Kivu Lake 5 ha Fish Farming Western Province,Rutsiro District,Kigeyo 

Sector,Buhindure cell
114 Ruboroga river 29,881.48m3/6months Irrigation Southern Province, Kamonyi District, Nyamiyaga and 

Rugalika Sectors
115 Bukaba river 15,552m3/day Hydropower Southern Province, Muhanga District, Rongi Sector
116 Nyabahanga river 51,840m3/day Hydropower Western Province,Karongi District, Bwishyura Sector
117 Gacaca dam 2,500,000m3/6months Irrigation Eastern Province, Kayonza District, Murundi Sector
118 Bushoga dam 117,225m3/6months Irrigation Eastern Province, Nyagatare District, Nyagatare 
119 Warufu river 3,835,602m3/6months Irrigation Eastern Province, Nyagatare District, Rukomo Sector
120 Warufu river 16,411,500m3/6months Irrigation Eastern Province, Nyagatare District, Rukomo Sector
121 Bahimba Stream 200m3/day Mining Southern Province, Kamonyi District, Kayenzi Sector
122 RUVUBU dam 478,278m3/6months Irrigation Eastern Province, Nyarugenge Sector,Bugesera 
123 RWINKWAVU dam 5,873,280m3/6months Irrigation Eastern Province, Kayonza District, Rwinkwavu 
124 KINONI1 dam 1,219,140m3/6months Irrigation Eastern Province, Kirehe District, Kigarama Sector
125 SAGATARE dam 431,388M3/6months Irrigation Eastern Province, Kirehe District, Kirehe &Musaza 

Sectors
125 KAYONZA4 dam 3,422,970m3/6months Irrigation Eastern Province, Kayonza District, Kabare Sector
127 CYAMBWE LAKE 6,998.4m3/day Irrigation Eastern Province, Kirehe District, Nasho Sector
128 Kivu LAKE 25 ha Fish Farming Western Province,Karongi District, Bwishyura Sector, 

Gasura Cell
129 GATINDINGOMA DAM 2,269,476m3/6months Irrigation Southern Province, Huye District, Rwaniro Sector
130 CYUNUZI DAM 1,491,102m3/6months Irrigation Eastern Province, Kirehe District, Mushikiri Sector
131 NSHILI RIVER 95,040m3/day Hydropower Southern Province, Nyaruguru District, Busanze 
132 AGASASA DAM 1,031,580m3/6months Irrigation Southern Province, Nyanza District, Ntyazo Sector
133 MUHAZI LAKE 2 ha Fish Farming Eastern Province, Rwamagana District,  Musha Sector
134 CYARUBARE DAM 375,120m3/6months Irrigation Southern Province, Huye District, Ruhashya Sector
135 MUHORORO DAM 937,800m3/6months Irrigation Southern Province, Huye District, Ruhashya Sector
136 RUGENDE DAM 3,282,300m3/6months Irrigation Eastern Province, Rwamagana District, Muyumbu 
137 Gakuta and Kiriba Springs 20 m3/day Industry Western Province,Karongi District, Rugabano Sector
138 Nyabombe Stream 35.7 m3/day Irrigation Eastern Province, Kayonza District, Gahini Sector
139 Nyanza Springs 25 m3/day Industry Western Province,Nyamasheke District, Bushekeri 
140 Lake Kivu 30 Ha Boat testing Western Province,Karongi District, Bwishyura Sector, 

Gasura Cell
150 Ryarunagana and Nyamuhira s198.7m3/day Public Water supply Western Province,Nyamasheke District, Karengera 

Sector, Gasayo cell
151 Lake Kivu 4 Ha Fish Farming Murwa bay, Murwa Village, Ninzi cell, Kagano Sector, 

Nyamasheke District of Western Province
152 Cyohoha and Rukeri streams 9,269 m3/day Irrigation Kinihira sector, Rulindo district, Northern province
153 Nyabarongo river 2,851,921 m3/day Hydropower Mushishiro sector, Muhanga district, Southern 

110

108

109

102



APPENDIX D：Hydraulic Calculation of Water Treatment Plant



Ver.1 20210313

Hydraulic Calculation of Water Treatment Plant

Karenge WTP F/S

Nihon Suido Consultants Co., Ltd.

Appendix D



1. Design Parameters

1-1
Water Treatment Process Receiving Well → Aeration → Flocculation/Sedimentation Basin →

Rapid Sand Filters → Clear Water Reservoir → Distribution P/S

1-2 Design Production Capacity 38,000 m3/d
WTP Capacity 40,000 m3/d

1-3 Raw Water Quality

(1) pH 8.0

(2) Turbidity 20 NTU (5-40 NTU)

(3) Fe 1.0 mg/l

(4) Mn 0.5 mg/l

(5) Ammonia 0.3 mg/l

(6) Alkalinity 80 mg/l

1-4 Treated Water Quality

(1) Turbidity < 1.0 NTU 5 NTU, Rwanda Drinking Water Quality Standards

(2) Fe < 0.3 mg/l 0.3 mg/L , Rwanda Drinking Water Quality Standards

(3) Mn < 0.1 mg/l 0.1 mg/L , Rwanda Drinking Water Quality Standards

(4) Ammonia < 0.5 mg/l 0.5 mg/L , Rwanda Drinking Water Quality Standards

1-5 Return Wastewater 1,900 m3/day

(with Raw Water)

2. Design Process

Item Calculation  

Outline of Water Treatment Plant

Intake Facility 

Rapid 
Sand 

Filters 

Cl2

ReservoirP PCascade 
Aeration

Coagulant 
(Sudfloc)

Backwash Water 
Recovery TankSludge Drying Bed

Rapid Mixing, 
Flocculation, 

Sedimentation

Cl2

Sludge Tank

- 1 -



Chemicals and its purpose and application point are summarized below.

Aeration Cascade Aeration Basin

Sudfloc Coagulant Cascade Aeration Basin

Chlorine

Pre-chlorination Kill most disease causing microorganisms Cascade Aeration Basin

Oxidize iron and manganese 

Post-chlorination  Disinfection Clear Water Reservoir

Chemical Purpose Application Point 

Odor and ammonia removal, iron and manganese
oxidation

Help control taste and odor causing substances
(NH3)



1. Design Condition

1.1 Design Flow rate = m3/d = m3/h = m3/s

1.2 Design water quality

Average turbidity of raw water = NTU (5-40 NTU)

Turbidity of treated water < NTU

2. Chemicals dose

Maximum dose of Sudfloc = mg/L

= mg/L (Dose at existing Karenge WTP)

= mg/L (Dose at existing Karenge WTP)

Maximum Dosage of Sudfloc = L/hr (Specific gravity of Sudfloc=1.2)

= L/hr

3. Sludge Treatment System

Design Turbidity (Average) = NTU

Treated Water Turbidity = NTU

Dose of Coagulant = mg/L (Dose at existing Karenge WTP)

Turbidity - SS Conversion Rate =

Total Dry Sludge Amount = kg/d

Sludge loading of sludge drying bed = kg/m2

Average dry time = days

Area of sludge drying bed = m2

4. Dissolved Air Flotation (DAF) System (Only as reference for estimating the area in case DAF being used)

Recycle rate = %

Capacity of DAF Pump = m3/h = m3/min (2 sets, one for stand-by)

Total flow rate of DAF = m3/h

No. of DAF basin =

Design flow of each DAF basin = m3/h

Surface loading rate = m/hr

Effective depth of basin = m

Surface area of each basin = m2/basin

Width of single basin = m

Length of single basin = m → m

Actual area of single basin = m2 (<90-110m2)

Contact zone detention time = s

Contact zone volume per basin = m3

Contact zone Area per basin = m2

Contact zone width per basin = m

Total length of DAF basin = m

Dimension of DAF system W x L x H x Basins

Retention time = min

2.8

20

40

60

Item Calculation 

40,000 1,667 0.463

20

1

(Nzove WTP: 15 mg/L, Kimisagara WTP: 5.8
mg/L (average))

35

5.8

12

30.6

6.0 10.5 3.0

Maximum Dose of Ca(ClO)2 for Pre-

chlorination

Maximum Dose of Ca(ClO)2 for Post-

chlorination

Max. Dosage of Ca(ClO)2 for Pre-

chlorination

63

120.0

10

20

1

1,700

1

1,125

5.8

49

744

167

2

1,833

917

10.2

1.7

12.2

15

3

61

2

6.0

10.2 10.5

- 3 -



Karenge Water Treatment Plant 

Hydraulic Calculation of Water Treatment Plant
KARENGE WATER TREATMENT PLANT

1) WATER TREATMENT PLANT
Planed Daily Maximum Treated Water
Treated Water 36,000 ㎥/d
UFW 5% + Plant Consumption 5% 3,600 ㎥/d
Inlet Water Round-up at 1,000 40,000 ㎥/d

1,667 m3/hour
27.78 ㎥/min
0.463 ㎥/s

Planed Ground Level 0.000 m

(1) Receiving Well
a) Receiving Water Level + 5.000 (all season)
b) Head Loss of Perforated Baffle Wall

h=1/α2*V2/(2*g)
where,

α; Coefficient of Orifice 0.6
V; Inlet Velocity through Orifice

V=Q/A
Q= 0.463 ㎥/s

  A=π/4*d2*N
    d: hole diameter 0.15 m
    N:nunber of hole 110 pieces

A= 1.944 m2

g; Acceleration of Gravity 9.81 m/sec2

  V= 0.238 m/s
∴ h= 0.008 m
Water Level after Perforated Baffle Wall
 WL=  5 - 0.008

= 4.992 m

c) Overflow Pipes
Clearance for Overflow pipe 0.600 m
Top level of overflow pipe 5.592 m
Diameter of Over flow pipes 500 mm
Overflowing depth 0.25 m
Overflow level 5.842 m
Clearance below top slab 0.100 m (minimum)

d) Head Loss of Weir
for mixing of coagulant h= 0.600 m

4.992
  h EL 4.820

EL 4.700

4.392
3.992   W

2.000
1.000 1.000

Broad Crested rectangular Weir

Ishihara & Ida's Formula   Q=C*B*h3/2

  C=1.785+(0.00295/h+0.237*h/W)*(1+ε)
  where,
   Water Level before Weir 4.992
   Width of Weir B= 4.2 m
   Top of Weir 4.820
   Height of Weir

W= 4.82 - 1= 3.820 m
   overflow depth at Weir 

h= 4.992 - 4.82= 0.172 m
  Coefficient of Correction  ε ε=0.55*(W-1) (W>1m) 1.551
  C= 1.856

∴ Q= 0.556  m3/s  > 0.463 m3/s
  Depth from top of Weir to Water level after Weir 0.428 m (total head is 0.6m)
  Water Level after Weir

WL=  4.992 - 0.172 - 0.428 = 4.392 m



Karenge Water Treatment Plant 

(2) Mixing Tank
Utilizing the Energy of Broad Crested Weir
*velocity : above 1.5m/s (Japanese Design Criteria for Waterworks Facilities)

*Water Fall Distance : 0.45 to 0.60m (general guide)

*G-value 200-500sec-1 (  〃　)
*Mixing duration time: 1 to 5min (Japanese Design Criteria for Waterworks Facilities)

a) Calculation of G-Value for Coagulation

  G=(ρ*g*h/(μ*t))1/2

where,

G ; Velocity Gradient (sec-1)

ρ； Density of Water at 25℃ 997.1 ㎏/m3

g； Acceleration of Gravity 9.81 m/sec2

h； Head Loss 0.60 m
μ； Dynamic Viscosity at 25℃ 0.000898 ㎏/m・sec
t； Detention Time 2.05 min

(123 sec)
  ∴ G= 231 /sec

b) Head Loss of Submerged Flow

Submerged Flow h3=f3*V3
2/(2*g)

f3: Coefficient of head loss (average)
f3= 3.5 (Japanese Design Criteria )

g; Acceleration of Gravity 9.81 m/sec2

Width 2.0 m
Height of Opening 1 m

V3= 0.232 m/s
h3= 0.01 m

  Water Level after Opening
WL=  4.392 - 0.01 = 4.382 m

c) Head Loss of Coagulation Tank Inlet Gate